



TEST REPORT

NUMBER: SZHJ149086

APPLICANT: CARPENTERS MANUFACTORY LIMITED
GE KENG YAN JIANG INDUSTRIAL ZONE
HENG LI TOWN
DONGGUAN CITY
GUANGDONG PROVINCE
P.R.CHINA

DATE: Nov 20, 2007

ATTN: SHINE HUANG

SAMPLE DESCRIPTION:

ONE (1) PIECE OF SUBMITTED SAMPLE SAID TO BE :
ITEM NAME : **GR-06-A0002 COOKING RANGE WITH SINK.**
LABELLED AGE GROUP : NOT SPECIFIED.
PACKAGING PROVIDED : NO.
BY APPLICANT
COUNTRY OF ORIGIN : CHINA.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
SUBMITTED SAMPLES	EN71 PART 1 : 2005 AND A4 : 2007 FOR MECHANICAL AND PHYSICAL PROPERTIES EXCLUDING CLAUSE 7.1	PASS
	EN71 PART 2 : 2006 + A1 : 2007 FLAMMABILITY TEST	PASS

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.

BEN N.L. LIN
GENERAL MANAGER



TEST REPORT

NUMBER: SZHJ149086

TESTS CONDUCTED

1 MECHANICAL AND PHYSICAL TEST

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71-1: 2005 + A4: 2007

APPLICANT'S SPECIFIED AGE GROUP FOR TESTING : OVER 3 YEARS.

<u>CLAUSE</u>	<u>TESTING ITEMS</u>	<u>ASSESSMENT</u>
4*	GENERAL REQUIREMENTS	P
5	TOYS INTENDED FOR CHILDREN UNDER 36 MONTHS	NA
6	PACKAGING	NA
7	WARNINGS AND INSTRUCTIONS FOR USE	#

REMARK : P = PASS NA = NOT APPLICABLE

* = THE FOLLOWING SUBCLAUSES OF CLAUSE 4 OF THE STANDARD WERE APPLICABLE : -

- 1) 4.1 MATERIALS - CLEANLINESS VISUAL EXAMINATION.
- 2) 4.2 ASSEMBLY.
- 3) 4.5 GLASS.
- 4) 4.7 EDGES.
- 5) 4.8 POINTS AND WIRES.
- 6) 4.10.3 HINGES.
- 7) 4.14.1 TOYS WHICH A CHILD CAN ENTER.
- 8) 4.16 HEAVY IMMOBILE TOYS.
- 9) 4.20 ACOUSTICS.

= THE ATTENTION OF THE APPLICANT WAS DRAWN TO THE NEED FOR THE ITEM TO BE LABELLED WITH THE NAME AND ADDRESS OF THE IMPORTER IN EEC ON THE TOY OR ON ITS PACKAGING TOGETHER WITH A CE-MARKING AS SPECIFIED IN CLAUSE 7.1. IF THIS INFORMATION WAS NOT FIXED TO THE TOY ITSELF, IT SHOULD BE ACCOMPANIED BY A NOTICE IN ADVISING THE PURCHASER TO RETAIN IT.

DATE SAMPLE RECEIVED : SEP 04, 2007 & SEP 13, 2007 TO NOV 19, 2007
TESTING PERIOD : SEP 04, 2007 TO NOV 19, 2007



TEST REPORT

NUMBER: SZHJ149086

TESTS CONDUCTED

2 FLAMMABILITY TEST

AS PER EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 2 : 2006 + A1 : 2007.

<u>CLAUSE</u>	<u>TESTING ITEMS</u>	<u>ASSESSMENT</u>
4.1	GENERAL	P
4.2	TOYS TO BE WORN ON THE HEAD	NA
4.3	TOY DISGUISE COSTUMES AND TOYS INTENDED TO BE WORN BY A CHILD IN PLAY	NA
4.4	TOYS INTENDED TO BE ENTERED BY A CHILD	NA
4.5	SOFT FILLED TOYS WITH A PILED OR TEXTILE SURFACE	NA

REMARK : P = PASS NA = NOT APPLICABLE

DATE SAMPLE RECEIVED : SEP 04, 2007
TESTING PERIOD : SEP 04, 2007 TO SEP 14, 2007

END OF REPORT